i 0 s e oo

s ik

CUSHION RACK

s \

| PART NO DESCRIPTION 'TY | PART NO DESCRIPTION TY |
T o1 FOOT TUBE 2 10 | WHEEL WITHOUT BRAKE | 2
02 LOW UPRIGHT TUBE 2 11 | NUT M12 4
-+ 03 CONNECT TUBE 1 12 | PLASTIC BLOT M10 2
04 | CONNECT RACK 4 13 | HEX BOLT M10*90 24
05 | UPUPRIGHTTUBEA . 1 14 | HEX BOLT M10*60 2
T 06 | UPUPRIGHT TUBE B iR 15 | HEX BOLT M10*55 12
07 'ToP CONNECT TUBE 2 16 WASHER 10 32
08 | CUSHION SUPPORT RACK 4 17 | NYLON LOCK NUT M10 16
09| WHEEL WITH BRAKE | 2




